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1. 5%, $hLERE/Machine Frame & Miscellaneous Cover Components

BFS NO | A4S Part NO B PartName TR Description #& Number
1 101511001 1RETSM3/16"x28 L=9 Screw SM3/16"x28 L=9 14
2 10122003 |Eﬁi}§ﬁ§}mﬁg Rubber plug 2
3 115037001 |§$/:Tx}f$ Head card 1
4 930000262 |E§§(Dﬁ;§) Face plate asm 1
5 13813005 IE%%@ Thread guide left 4]
6 101511007 IE%‘ISM11/64“><40 L=6 Screw SM11/64"x40 L=6 1
7 115022002 Iﬁﬁg Face plate gasket 1
8 101511027 IE%]’SM‘I/S'XM L=34 Screw SM1/8"x44 L=3.4 1
9 113812019 |E§B|I)‘j§m1ﬁ Face oil shield asm 1

11412082 IEEBB}S}B}W(EM) Face oil shield asm (H) i
10 11503002900 I@Jﬁ%ﬁ;&gﬁ{# (EF%) Three switch components 1
11 101511004 1B5TSM3/16" %28 L=7 Screw SM3/16"x28 L=7 2
12 13812018 AR E Thread take-up lever cover 4]
13 |10122004 SHTRRFEILE Rubber plug 1
14 10122005 PEGEIT IR Rubber plug 1
15 101511004 1RETSM3/16" %28 L=7 Screw SM3/16"x28 L=7 1
16 13512004 =% 3-hole thread guide 1
17 [10122005 TR Rubber plug 1
18 114511015 1RETSM9/64" x40 L=6 Screw SM9/64"x40 L=6 2
19 11419001 |§|Jéa%7] Knife 1
20 138505001 125TM3 L=12 Screw M3 L=12 2
21 (13822001 BERALE Rubber plug 2
22 20722002 HEE Rubber plug 1
23 115022001 [SERE Side plate gasket 1
24 930000263 FSEHR (%) Side plate 1
25 11503004000 —RHERISEN (ARFR) Electronic control asm (2) ]
27 114513001 12 (A75A)MS5 L=20 Screw M5 L=20 5
28 114513001 IE&(W?‘(@)MSXZO Screw M5x20 3
29 114513001 1842 (75 )M5 x 20 (BE2) Screw M5x20(Power Max) 1
30 11503003900 — A ERISTEIR B (ARER) Control panel(Z) 1
31 13810008 pe=rEs Thread tension post 1
32 13812066 JOE57] Thread tension guide plate 1
33 14112017 =575 Thread tension disk 2
34 11227001 N2 3 Thread tension spring 1
35 141516019 INSELREEIERG Thread tension nut 1
36 1411300400 INSELRERA Thread tension asm il
37 138508006 1RETSM3/16" %28 L=7 Screw SM3/16"x28 L=7 1
38 11326012 ALRET Tension release pin 1

10126002 AR (BRD Tension release pin (H) 1
39 101515005 1RETSM9/64"x40 L=5.5 Screw SM9/64"x40 L=5.5 1
40 10122014 P AT ORYE Rubber ring 1
41 10103011 B TIRE Thread tension base 1
2 10127001 B854 Thread take-up spring 1

10127031 P& (2R Thread take-up spring (H) 1
43 141S30001 SeLABET Thread tension post 4]
44 14112015 Lt Thread tension disk 2
45 14112016 AR Disk stopper 1
46 10127002 SeskomEs Thread tension spring A 1

11427050 SeLaEs (R Thread tension spring A (H) 1
47 10112007 LI Thread disk rotating stopper ]
48 141516013 LR Thread tension nut 1
9 1411300300 SREZESLAM Thread tension asm 1

1411300500 e sReA( (B Thread tension asm (H) 4]
50 11493000300 B FSE A Nest less e-device 1
51 207514007 1Z5TM4 L=6 Screw M4 L=6 1
52 101512001 |fs§1ﬁﬁﬁ Machine head stud 4
53 101511019 1RETSM3/32"x56 L=2 Screw SM3/32"x56 L=2 2
54 10127009 RS Slide plate spring 1
55 10115002 IR Slide plate 1

13815011 £ Needle plate 1
55 11315001 FHR(ERH Needle plate (H) 1

10815001 HR(-7) Needle plate (-7) 1

13615003 SHR(-L) Needle plate (-L) 1
57 104517002 1RETSM11/64"x40 L=6.5 Screw SMT1/64"x40 L=65 2
58 [13812111 s Ruler stop seat 1
59 101511002 |k§ﬁSM11/64"x40 L=5.5 Screw SMT1/64"x40 L=5.5 1
60 11413011 EEELH Thread guide 1
61 401516001 1RFFSMI/64"x40 Nut SM9/64"x40 1
62 101515010 |E§%]'SM15/64"><28 L=10.5 Screw SM15/64"x28 L=10.5 1
63 10113004 |Eﬁ$ﬁg Thread guide right 1
64 101511007 1RETSM11/64"%x40 L=6 Screw SM11/64"x40 L=6 1
¢ 10122110 R (7) Rubber plug 1

13822028 REE(CH)(-4) Rubber plug(-4) 1
67 115026002 EBiREA Pin 1
68 138530007 MIEEIRET Screw 1
69 H05002 GB/T896-1986-F#3 Snap ring 3 1
70 S04010 GB/T65-1985885TM4 L=5.5 Screw M4 L=5.5 1
71 13812109 MZEEER Fixed plate 1
72 101511026 12£TSM15/64"x28 L=9 Screw SM15/64"X28 L=9 1
73 113811004 Ii=rZi% Cable band 5
74 10122007 L= Rubber plug 1




2. kb, HEEERt /Main Shaft & Thread Take-up Components

FENO | AFEM4E Part NO E=4d PartName TR Description #E8 Number

4 10126001 PRRETH Thread take-up connecting rod pin 1

11326013 P (H-M) Thread take-up connecting rod pin (H-M) 1
2 101515001 12£TSM15/64"x28 L=15 Screw SM15/64"x28 L=15 1
3 11305010 BT Thread take-up connecting rod 1

10105001 HEERT (B8} Thread take-up connecting rod (H) 1
4 11328010 Hpr(H-M) washer (H-M) 1
5 H05013 GB/T 896-19861%6(H-M) Snap ring 6 (H-M) 1
6 10112003 Egan:ilitiaring Needle bar crank protecting plate 2
. 1013800100 HREAT A Thread take-up lever asm 1

1133800200 PREATAEM (2R Thread take-up lever asm (H) 1
8 10124001 HEERATRE R Needle bearing 2

1011000100 HhERHRIRSD S Thread take-up crank 1
9 1011000400 B RIS 2B (B Thread take-up crank (H) 1

11310010 LR (H-M) Thread take-up crank (H-M) 1
10 10105002 SHTEFF Needle bar connecting rod 1
11 101517001 IBETSM9/64" x40 (FhE) L=4.8 Screw SM9/64"x40 (left hand) L=4.8 1
12 101515004 ZEIRETSMI/32"x28 L=16 Screw SM9/32"x28 L=16 1
13 101511003 EARETSMI/32"x28 L=16 Screw SM9/32"x28 L=16 1

10404001 SHTHIA Needle bar crank 1
14 |11404035 EHTEIE (ERD Needle bar crank (H) 1

11310010 EHT IR (H-M) Needle bar crank (H-M) 1
15 101515002 BETSM1/4"x40 L=6 Screw SM1/4"x40 L=6 2
16 1140300200 |L$B}E‘Tj$m§?ﬁ{4 Main shaft bushing front 1
17 101515006 |RSJSM1 5/64"x28 L=7 Screw SM15/64"x28 L=7 1
18 12203002 |EE$B{EF$K]§ Main shaft bushing mid 1
19 101514001 RETSM1/4" x40 L=6 Screw SM1/4"x40 L=6 4
20 10108001 i Main shaft thrust collar 2
21 H03002 1420 Snap ring 20 1

400092 ERMROES Feed eccentric cam 1
22 400811 EEHMROE (B8, -HL) Feed eccentric cam (H. -HL) 1

400006 EEMROES (H-M, -7) Feed eccentric cam (H-M. -7) 1
23 10112017 EEMROE =R Cover plate 1

10812002 EEHROE SR (B, -HL) Cover plate (H. -HL) 1
24 101511013 BRETSM1/4"x40 L=13 Screw SM1/4"x40 L=13 2

207511018 |ig&75 L=10 Screw M5 L=10 2
25 113511003 12£TSM9/64"x40 L=5 Screw SM9/64"x40 L=5 2
26 13803002 HihEHE The rear axle sleeve 1
27 10122105 _HEEREhE Oil seal 1
28 H03001 GB/T894.1-19861%4 15 Snap ring 15 1
29 115002001 il Main shaft 1
30 510026 GB/T80-1985485TM3 L=3 Screw M3 L=3 2
31 115008001 EBHBHAE Motor dust jacket 1
32 510009 HRETM6 L=8 Screw M6 L=8 2
33 302830 Fio(BEE) Handwheel 1

930000155 Fi (A4E-M) Handwheel (A4E-M) 1
34 195100073 EENLETE (EARTE) Motor cover asm (Q) 1
35 195100112 EBAYEREE (BEARER) Motor grating sensor asm (Q) 1
36 509022 IBETM3 L=4 Screw M3 L=4 1
37 S09113 1BETM6 L=6 Screw M6 L=6 1
38 [95100182 FINEE T Motor rotor 1
39 95100171 EEHEF A Motor stator 1
40 [13811060 AR Motor insulation shield 1
41 'W02058 GB 93-198738#vd5 Spring washer 5 3
42 505901 BBETM5 L=50 Screw M5 L=50 3
43 [s09113 |iET™E L=6 Screw M6 L=6 1
44 [509022 |sET™M3 L=4 Screw M3 L=4 1
45 951515011 IZETRSHEM3 L=12 Screw M3 L=12 5
46 10122012 7L Rubber plug 1
47 115233002 SEEREAREAL (XFB) Motor (2) 1
48 115012007 PHifE Oil shield 1
49 14123001 |W5?$E*}m$$ Oil cotton 1
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3. §HF. 5. TihEBf4/Needle bar & Upright Shaft & Hook Driving Shaft Components

FE NO NEWES  Part NO B PartName THEAR Description #8 Number
1 10122013 ST ERETLE Rubber plug 1
2 14103009 HIF EHE Needle bar bushing upper 1

10103009 T ENE (B8 Needle bar bushing upper (H) 1
3 11402039 EHT Needle bar 1
10102021 HAT(ERD Needle bar (H) 1
4 10138002 EHTEREE Needle bar connecting rod 1
5 101511005 2ETSM9/64"x40 L=6 Screw SM9/64"x40 L=6 1
6 10103010 T FRE Needle bar bushing lower 1
11303023 HITTHEER) Needle bar bushing lower (H) 1
7 10113002 EHT&A Needle bar thread guide 1
11412063 5T (BRD Needle bar thread guide (H) 1
8 10117001 DB x1 #14 Needle DBx1 #14 1
10117002 HEHDP x5 #21(E%}) Needle DPx5 #21 (H) 1
9 10413001 T TREZS Lower bushing thread guide 1
10113009 HHTHELH (BRD) Lower bushing thread guide (H) 1
10 104511006 12ETSM1/8"x44 L=4.5 Screw SM1/8"x44 L=45 1
11 10109001 SHTEEBTR Slide block 1
12 101511008 2ETSM11/64"x40 L=8 Screw SM11/64"x40 L=8 2
13 10109002 FHTEELBRGH Needle bar guide 1
14 10425004 _Fimpihit Upper shaft bevel gear 1
15 10425003 B4 E U Upper small bevel gear asm 1
16 10425002 L5 e s lower large bevel gear asm 1
17 101515014 2ETSM1/4"x40 L=7 Screw SM1/4"x40 L=7 2
18 10425001 T Hook drive shaft bevel gear 1
19 101515014 2ETSM1/4"x40 L=7 Screw SM1/4"x40 L=7 2
20 101515014 2ETSM1/4"x40 L=7 Screw SM1/4"x40 L=7 2
21 101515014 2ETSM1/4"x40 L=7 Screw SM1/4"x40 L=7 2
22 113511036 2ETSM15/64"x28 L=4.7 Screw SM15/64"x28 L=4.7 1
23 10403020 B4 FE Upright shaft bushing upper 1
24 10102007 L] Upright shaft 1
25 10403013 BTRE Upright shaft bushing lower 1
26 10403019 THRHE Hook driving shaft bushing back 1
27 10108002 TSR Hook driving shaft snap ring 1
28 113803006 TihE Lower shaft middle bushing 1
29 13802061 T Hook driving shaft 1
30 11303001 THEEHE Hook driving shaft bushing front 1
31 13823001 PRI Oil wick 1
32 101530005 T4HPRHIRET set screw 1
11418003 IR ERLEER Hook asm (Hirose) 1
11418004 THUSEHER (26D Hook asm (Hirose) (H) 1
11418007 emiets (BrF) Hook asm (China) 1
33 11418002 BHRORBEREE (58N) Hook asm (China Desheng) (H) 1
13618003 BE(-L) Hook asm (-L) 1
115018001 FEmIER (D) Hook asm (D) 1
13818001 HER(-P) Hook asm (-P) 1
10118003 10 Bobbin 1
34 10818501 #BiI0\(K) Bobbin (-L) 1
13818002 H8i0(-P) Bobbin (-P) 1
11218504 Lt Bobbin case asm 1
35 13618001 HA(-L) Bobbin case asm (-L) 1
13818003 %75 (-P) Bobbin case asm (-P) 1
36 10112016 TERTENE Finger postioner 1
10112032 BEARRENIE (B Finger postioner (H) 1
37 116511005 2ETSM11/64"x40 L=13 Screw SM11/64"x40 L=13 1
38 101511012 2ETSM11/64" x40 L=4.8 Screw SM11/64"x40 L=4.8 2
39 113514020 125TSM11/64" x40 L=6 Screw SM11/64"x40 L=6 1
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4. . BnhiaERIZR(H /Presser Bar & Auto Lifter Components (1)

FS NO AEMEE Part NO B PartName THEAR Description #E8 Number
1 101511010 2ETSM9/64"x40 L=11 Screw SM9/64"x40 L=T1 1
2 10128002 ERMRFIRETEE Washer 1
3 13811029 ERIRE Hand lifter 1
4 001004 ORE Rubber ring 1
5 1381000200 ERIRFENES D SR Hand lifter cam asm. 1
6 101520001 RITTIRSUE Screw 2
7 10128015 IREHIREEE () Washer 2
8 1381203000 FRERBIFTA 9S80S Lift front lever component 1
9 10112013 FRERIRIT Knee lifter pull rod 1
10 H05003 Snap ring 5 2
11 11329020 FrO# 5 Snap ring 5 5
12 10112010 ERIFHBENR Lifting plate 1
13 101520004 SAERIAIATIRET SM3/16"x32 Hinge Screw SM3/16"x32 1
14 101520003 JEATATHAARET SM15/64"x28 Hinge screw SM15/64"x28 1
15 144520003 HRERTTHIIRET SM3/16"x32 Hinge Screw SM3/16"x32 1
16 115412002 bisadiil)={akay Knee lifter back lever 1
17 115412003 FAERITRAT Knee lifter connecting rod 1
18 11212009 NS FS5e Wire release bracket upper 1
19 101511004 12£TSM3/16"x28 L=7 Screw SM3/16"x28 L=7 1
20 11212008 WERSEFER Wire release press plate 1
21 113511004 12ETM4 L=8 Screw M4 L=8 1
22 11427009 TR S Reset spring 1
23 1381203200 YRERIRIFTAFRY Knee lifter lever asm 1
24 1141206000 IALRTRARAB Wire release plate asm 1
25 101520002 AR TR AR Wire release plate pin 1
26 10128015 IREIRRRE (B) Washer 1
27 10126003 Az Thread release supporting pin 1
28 HO05012 FFOEE 4 Snap ring 4 1
29 10128001 INEARETE A washer 1
30 10127003 RTINS Spring 1
31 10112022 HEASALHE ER Tube press plate 1
32 113511004 12ETM4 L=8 Screw M4 L=8 1
33 11212008 IR SEFER Wire presser 1
34 115012003 RSB TS5 Wire release bracket lower 1
35 'W02004 S Spring washer 1
36 116530003 2£TSM15/64"x28 L=14.5 Screw SM15/64"x28 L=14.5 1
37 113512001 EEFSM3/16"x32 Nut SM3/16"x32 2
38 11381101800 A RS TR Presser regulating screw nut asm 1




4. [E¥l. EhiaERIERH: /Presser Bar & Auto Lifter Components (2)

39 1138NS30003 JEEIRET (B Press regulating screw (H) 1
40 1138NS16005 AR E (B Press regulating nut (H) 1
41 10102003 JEESAT Press regulating guide bar 1

113827010 AES Press regulating spring 1
42 10127024 BEES (ERD Press regulating spring (H) 1

11427033 AEE (H-M) Press regulating (H-M) 1
43 13809030 EFS5 Presser bar guide bracket 1
44 101515007 1RETSM15/64"x28 L=14.5 Screw SM1/4"x40 L=8 1
45 10122112 JEAFBSHE Pressure bar oil cover 1
46 10103012 JEFHE Presser bar bushing,lower 1
47 10102004 JEAF Presser bar 1
48 101511009 12£] SM9/64"x40 L=10.5 Screw SM9/64"x40 L=10.5 1
49 1131600600 JERIE Presser foot asm 1

1131600300 ERIEA (B Presser foot asm (H) 1
50 115027001 hIEEE Spring 1
51 409516020 1RFFSM15/64"x28 Nut SM15/64"x28 1

5. iX¥|&B{4 /Feed Mechanism Components

FS NO | L34S Part NO B PartName FT{H#A  Description Number

1 115033006 SN (XFB) Stepper motor (Z) 1
2! 114922002 A E R ©10x P16 %5 Stepper motor bushing oil seal 1
3 114903001 S EEANE Stepper motor bushing 1
4 115410001 B Needle pitch cam 1
5 510028 RETM5 L=6 Screw M5 L=6 2
6 114926001 Iﬁﬂﬁﬂm% Need! gage crank pin 1
7 114516004 1ZFFSM11/64"x40 Nut SM11/64"x40 1
8 115426001 B Need!| gage crank pin 1
9 115405001 HEEETIET Needle pitch adjusting link 1
10 114530007 MEE S ENRET Spring mounting screw 1
11 115421001 SHE Tubing 1
12 115427001 SIS Pitch reset spring 1
13 20628023 EERHhE Feed shaft oil seal 1
14 138508006 125TSM3/16""x28 L=7 Screw SM3/16"x28 L=7 1
15 115426003 S EEEIRSZIEE Pitch crank support pin 1
16 136520003 TRIEOIRET Roller screw 1
17 13609002 R Roller 1
18 115404003 SHEERIE Needl| gage crank pin 1
19 101511005 12£TSM9/64'" x40 L=6 Screw SM9/64'"x40 L=6 2
20 101511023 SRR T SR i IRET Feed regulator shaft end screw 1
21 136517005 TRICIREG Roller nut 1
22 (10126010 IEEHEMIREERE Right pin 1
55 114901001 EEHERREE Feed shaking plate 1

114901004 ERHERIREE (-7) Feed shaking plate(-7) 1
24 10126007 SSIERNIREATEY Connecting pin 2

10109005 ERUSIERIR Feed short shaking plate 2
25 13809007 ERHEIEIR (2ED Feed short shaking plate (H) 2

11412022 EEHRIEEIR (-7) Feed short shaking plate (-7) 2
2 10109004 ERHIERIR Feed long shaking plate 2

13809008 ERHIEEIR (B, -7) Feed long shaking plate(-H. -7) 2
27 10126009 FERHERREE A Left pin 1
28 101515001 12£TSM15/64"x28 L=10.5 Screw SM15/64"x28 L=10.5 1
29 101511005 |!§€I’SM9/64'X40 L=6 Screw SM9/64"x40 L=6 2

114511015 |EB5TSM9/64" x40 L=6(Bk}) Screw SM9/64"x40 L=6(H) 2
30 101514001 l!ﬁ%’]'SM1/4"x40 L=6 Screw SM1/4"x40 L=6 1
31 113514010 1RETSM15/64"x28 L=12 Screw SM15/64"x28 L=12 1
32 10126011 R ERIREY Feed rocker crank pin 1
33 10104002 b Sk Feed rocker shaft crank 1

11304010 R (-7) Feed rocker shaft crank (-7) 1
34 101511005 12£TSM9/64"x40 L=6 Screw SM9/64"x40 L=6 1
35 101511016 IEHSMSNG'XZS L=14 Screw SM3/16"x28 L=14 1
36 101520005 I#:.‘E‘EPFWEEESME)BZ"XZB hinge Screw SM9/32"x28 1
37 101511016 12£TSM3/16"x28 L=14 Screw SM3/16"x28 L=14 1
38 115405003 RFET Connecting rod 1
39 115405002 ERLEFT Rocker shaft connecting rod 1
40 10126006 ERLEATEY Connecting rod pin 1
41 101511005 1R§TSM9/64"x40 L=6 Screw SM9/64"x40 L=6 1
42 101516003 ATHEAMRE SM9/32"x28 Hinge Screw SM9/32"x28 1
43 10104004 TSI Feed driving shaft crank 1
44 13802001 AT Feed driving shaft 1
45 10108003 peg Skt Feed rocker shaft snap ring 1
46 101515002 RETSM1/4"x40 L=6 Screw SM1/4"x40 L=6 2
47 10403015 HE Bushing 1
48 H03001 GB/T894.1-198634/ 15 Snap ring 15 1
49 10104007 T IR Snap ring 15 1

10804003 AT SRR (B, -7) Driving shaft crank (H. -7) 1
50 116511005 12£TSM11/64"x40 L=13 Screw SMT1/64"x40 L=13 1

101511020 |#2£TSM11/64"x40 L=10.5(8%}) Screw SMT1/64"x40 L=105(H) 1
51 [400672 |Femme Rack seat assembly 1
52 101511016 1RETSM3/16"x28 L=14 Screw SM3/16"x28 L=14 1
53 (10128003 FLRREEETHAE Washer 1
54 480095 SFEREE Feed bar bed 1
55 10401007 TR () Feed bar pin 7
56 101511025 RETSM11/64"x40 L=7 Screw SMT1/64"x40 L=7 1

13814005 SERITF Feed dog 1
57  [11314001 EEITF (2R Feed dog (H) 1

11414001 FERIF(-7) Feed dog (-7) 1
58 101511018 1R5] SM1/8"x44 L=6 Screw SM1/8"x44 L=6 2
59 10102008 R Feed rocker shaft 1
60 H03001 GB/T894.1-1986% 15 Snap ring 15 1
61 10403015 HE Bushing 1
62 10108003 b Skt Feed rocker shaft snap ring 1
63 101515002 RETSM1/4"x40 L=6 Screw SM1/4"x40 L=6 2
64 1150NS13002 |E§$]’SM3/16"><28 L=15 Screw SM3/16"x28 L=15 4
65  |10122003 |ERETILEE Rubber plug 1
66 13812081 |ﬁ%@ﬁﬂ§ Spring fixing plate 1
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6. B24ER(4/Thread Trimmer Components

FSNO| 2EHS Part NO

E= PartName

F{H#HA  Description

Number

1 113515002

$2£TSM1/8"x44 L=9.5

Screw SM1/8"x44 L=9.5

2 115019001 =l Secant knife
113819005 /] (-HL) Secant knife(-H)
3 113517001 12£TSM9/64"x40 Screw SM9/64"x40
4 11312003 e Needle guard patch
113812008 et (-HL) Needle guard patch (-HL)
5 201511009 $25TSM9/64"x40 L=5.5 Screw SM9/64"x40 L=5.5
6 113511001 I2ETSM11/64"x40 L=12 Screw SM11/64"x40 L=12
7 10128003 TFLREERE TV Washer
8 1381203100 TILREMRABME Knife bracket press component
9 13812031 TIZEFEHR Knife bracket press
10 13803012 EE Short bushing
11 113517002 BRETSM11/64"x40 L=4.4 Screw SMT11/64"x40 L=4.4
11319002 &N G Motorial knife
12 (11319003 A=) Motorial knife (H)
113819003 JEENT](-HL) Motorial knife (-HL)
13 11307001 BULTI5R Knife bracket
113807001 BULTIZR (-HL) Knife bracket (-HL)
14 113520001 H2ETSM11/64"x40 hinge Screw SM11/64"x40
15 11312005 |B§£‘£§JH: Connecting rod
16 114516004 |ﬁESM11/64"x40 Nut SMT1/64"x40
17 11304001 [BuzaRzninim Crank
18 113822014 |!]Eij]ﬁmﬁﬂj)jt}a Crank driver stopper block
19 S05004 I2ETMS5 L=14 Screw M5 L=14
20 11327001 BRSNS Spring
21 11230004 147 j5E88 Plug
22 11230005 FRERIRE Pin
23 11303003 NEAE Thread cutting shaft bushing
14103003 EEAIHE (-HL) Thread cutting shaft bushing (-HL)
24 [11503005 IRENERRIE Crank drive shaft bushing
25 113514020 1257SM11/64"x40 L=6 Screw SM11/64"x40 L=6
26 11322002 AR Spring cover
27 11327002 SHES Spring
28 11304002 R REARSH Crank shaft

29 101514001

E5TSM1/4"" x40 L=6

Screw SM1/4"x40 L=6

30 116514005

HRETSM1/4"x40 L=10

Screw SM1/4"x40 L=10

31 11309030 (TR Push rod
5  |11310004 B Cam
11310011 UL (B Cam (H)
33 11324001 B Roolling pin
34 1138NS16001 1Z2FEFSM11/64"x40 Nut SM11/64"x40
35 1130400500 BUSIRENALE Thread trimmer drive asm.
36 11302002 BULIRETH Shaft
37 11322001 IRFNRHAR LERER Positioning block
38 H05013 GB/T896-19861%6 Snap ring 6
39 10112003 SHTRIIRIFIR Cunter weight protecting
40 11322003 PRSI Solenoid cushion rubber
41 [11309001 LR R TR Solenoid pin
42 101511026 12ETSM15/64"x28 L=9 Screw SM15/64"x28 L=9
43 11312006 |’£JJ§6E€%E§E Solenoid bracket
44 [N01005 EE NUt M4
45 |w02018 |GB/T93-1987 gmm4 Washer 4
46 112516006 12EFSM 1/4"X40 Nut SM1/4"X40
47 113822005 Eralec] Washer
48 11503000400 BULCFRRI KA Thread trimmer solenoid asm.
49 11327003 E Spring
50 115012004 AR EE Thread release bed
51 113520002 1257SM1/4"x28 Screw SM1/4"x28
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7. A ERIZRH /Stepping Auto Lifter Components

&S NO NEHES  Part NO E=t 74 PartName TR Description Number
1 1150NS20001 A FERITRATAZET Presser foot lifter screw 2
2 136517005 RICIRE Roller nut 3
3 115412001 BraERTF Automatic presser foot lifter 1
4 115404002 A FERIIRENERAR Driving crank of presser foot 1
5 115426002 A FERIR SRR EY Lifting presser foot to drive crank pin 1
6 S10014 1ZETM5 L=4 Screw M5 L=4 2
7 S$10028 #25TM5 L=6 Screw M5 L=6 2
8 115410002 RN Presser foot cam 1
9 13609002 R Roller 1
10 136520003 TRECIEET Roller screw 1
11 115401001 TEER AR SZER Crank bracket for presser foot lifting 1




8. j@iB&R(4/0il Lubrication Components

FSNO| 2LFM#HS Part NO &M PartName FTH#HA  Description Number
1 11211004 SHE 0Oil sight window 1
2 10122019 SHEOWE Rubber ring 1
3 14121001 A E Main shaft oil tube 1
4 101530008 SHERIEEIRE Oil pump connecting stud 1
5 10121001 {HmE Hook oil tube 1
6 10112020 THRLENR Oil pump installing base 1
7 W03002 SHESHVE 5 Spring washer 5 1
8 209512001 IRETSM11/64"%x40 L=10.5 Screw SM11/64"x40 L=10.5 1
9 10103022 SHRAE Oil pump bushing 1
10 101530007 EERIRET Plunger Screw 1
11 10127013 HEE Plunger spring 1
12 10122018 Bl Plunger 1
13 10120001 SHIER{K Oil pump 1
14 504093 HRIZETM3 L=6 Screw M3 L=6 3
15 10111003 HRMES 0il pump impeller 1
16 10112021 SHERMESIER Oil pump impeller cover 1
17 10111007 HR= Lubricating oil pump cover 1
18 101530006 12£]ST2.9 L=10 Screw ST2.9 L=10 3
19 1012000100 SRR SR Lubricating oil pump component 1
20 116530003 RETSM15/64"x28 L=14.5 Screw SM15/64"x28 L=14.5 1
21 10136001 el Rubber joint 1
22 W02004 GB/T93-19873&#M6 Spring Washer M6 1

13821015 TRt LHE Hook driving shaft oil tube 1
- 113821001 EAREEES (-HL) Hook driving shaft oil tube (-HL) 1
24 11312031 PhE Oil shield cover 1
25 13827014 SHE AT IR TES Spring 1
26 113530001 #2£TSM11/64x40 L=19 Screw SM11/64x40 L=19 1
27 10423005 i3 Oil wick 2
28 [10127015 ElEsE Oil felt clamp 1
29 10123006 [E3HES Oil felt felt 1
30 101511004 $2ETSM3/16"x28 L=7 Screw SM3/16"x28 L=7 1
31 10112023 EFfRESR 0il tube clamp 1
32 11502100100 [EREERLE Oil return tube component 1
33 115021002 ElhE Qil return tube 1
34 (10112025 HELEIER 0il wick fixing plate 1
35 101511010 IRETSM9/64" x40 L=11 Screw SM9/64"x40 L=T1 2
36 10123010 e 0il wick 1

9

8
&
9. M. BIAERISAM/0il Ceservoir & Knee Lifter Components
B2 NO NS Part NO E=d PartName TR Description Number
1 10122022 SHIAR A Qil reservoir rubber cushion 2
2 13801020 iy Oil Reservoir 1
3 13812028 A FERITT Knee lifter push rod 1
4 10122020 SHEE Qil Reservoir gasket 1
5 10122021 ORIE Rubber ring 1
6 101511028 12ETSM5/16"x24 L=7 Screw SM5/16"x24 L=7 1
T 10131001 RSk Qil reservoir magnet 1
8 10122023 A STER Qil reservoir rubber cushion 2
9 10112027 A FERIXY (B AR Knee lifter crank 1
10  [10127016 XEEEHEE Knee lifter spring 1
11 H05010 GB/T896-19861%49 Snap ring 9 1
12 10102011 A ERDh Knee lifter shaft 1
13 101515012 12£TM6 L=30 Screw M6 L=30 2
14 101516004 1ZEFM6 L=4 Nut M6 L=4 3
15 101512002 lﬁ%’]’MG L=26 Screw M6 L=26 1
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10. £3E(%/ Winding Components

FSNO| XEMHS Part NO &R PartName TR Description #& Number
1 1383103900 R eRIB( Bobbin winder asm 1
2 114511008 125TM4 L=6 Screw M4 L=6 1
3 W01142 HE4 Washer 4 1
4 10113030 JESESINR Thread press control plate 1
5 [10111120 ErReE] Winding pad 1
6 13831101 RERBEEETE Bobbin winder bed 1
7 H05006 FFOE S Snap ring 5 1
8 10127061 ShiRhE Spring 1
9 13812110 R Regulating plate 1
10 10110030 SRS Bobbin winder cam 1
11 S09045 $BETMS L=5 Screw M5 L=5 1
12 1380510600 SR ST R Bobbin winder connecting rod 1
13 13827103 EENE spring 1
14 10127060 E:E Spring 1
15 GB/T 896-1986 FFOEE 4 Snap ring 4 1
16 13802111 sz ma] Bobbin winder mian shaft 1
17 13802026 s kra] Bobbin winder cam shaft 1
18 509103 SRERECIRET M4 L=4 Screw M4 L=4 2
19 13831102 LR Bobbin winder wheel 1
20 001110 ORYE Ring 1
21 11422062 oo Washer 1
22 114511003 BRETSM3/16"x28 L=10 Screw SM3/16"x28 L=10 3
23 1411300600 R T kee Bobbin thread tension asm 1
24 141516019 SRS Thread tension nut 1
25 11427006 INEL Spring 1
26 14112015 SR Thread tension disk 2
27 11413022 E2530E57] Thread tension guide plate 1
28 112513004 SeLRRET Screw 1
29 114516001 BREFSM11/64"x40 Nut SMT11/64"x40 1
30 (11435013 SRELREIRANEE Driving wheel 1
31 S10009 IBETM6 L=8 Screw M6 L=8 2

11(1)

2

11. $NSkBHE (1) 26524844 /Machine Head Accessories (1)-Thread Stand Components

55 NO ARMHE  Part NO & PartName TR Description #& Number
1 20131019 CRERF TR IFIR R Spool rest rod rubber cap 1
2 S04050 12FEMS5 L=16 Screw M5 L=16 3
3 W01047 BEMS5 Washer M5 2
4 N01034 REFMS Nut M5 4
5 13831022 |_FERBRIS AT Spool rest arm upper 1
6 10113011 TR (R) Thread guide ring 2
7 10113010 REE[ED) Thread guide ring 2
8 13831019 SRR T Spool rest rod upper 1
9 13831021 CRERFTESL Spool rest rod joint 1
10 13831020 IR T Spool rest rod lower 1
11 10122106 REEAE Spool rest rod rubber ring 2
12 W01052 HEM16 Washer M16 2
13 N02008 Y825 M16 Spool rest rod nut M16 1
14 S04051 242 M5 L=31.6 Spool rest arm lower screw M5 L=31.6 1
15 N01034 PREFMS Nut M5 2
16 W03002 HESHVE] 5 Spring washer 5 2
17 13831023 TR EAT Spool rest arm lower 1
18 13831024 5558 Spool rest 2
19 20131010 Lo Spool rest cushion 2
20 20131006 B354 Spool pin 2
21 [13831025 RERTHARY Spool retainer 2
22 1383100300 5222 izl Thread stand asm. 1




N / ]

Drying agent| M H

11. #LBH4 (2)/Machine Head Accessories (2)

S NO LXEMFS  Part NO &R PartName TR Description #&E Number
1 1011203100 LSSzl Hinge component 2
2 10122060 WSS RE Head connecting rubber cushion 2
3 10117001 H15TDBx1 #14 Needle DBx1 #14 4

10117002 H15TDP x5 #21 (=4} Needle DPx5 #21 (H) 4
4 101530010 HSLERRREET P19 Nail P19 6

10118003 Le=dW Bobbin 2
5 [10818501 HL(-L) Big Bobbin (-L) 2

13818002 W75 (-P) Big Bobbin (-P) 10
6 115011003 LIS SZ:3 Machine head rest pin 1
7 20731047 12447 (K) Screw driver (large) 1
8 10131003 |!§ﬁ7](q=) Screw driver (medium) 1
9 10131004 1RL2T] (/N Screw driver (small ) 1
10 113831011 FIEFI(259) Drying agent(25g) 1
11 1381101200 SR Oiler component 1
12 114131001 ! Dust cover 1

\R —
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SEREBEERS:
Nttt (Address of Company):
FEHNTEEMNHHI IR =FREAERR 10085
NO.1008 , DONGHAI AVENUE EAST, JIAOJIANG DISTRICT,TAIZHOU CITY , ZHEJIANG
BB4R( Zip Code ): 318000
ER$HEEB (Domestic Trade Department):
E3{E(TEL): 0086-0576-88177788 88177789
{EE(FAX): 0086-0576-88177758
EREEEEB (International Trade Department):
EiE(TEL): 0086-0576-88177782 88177774
{EE(FAX): 0086-0576-88177787
BRS5#% : 400-8876858
http://www.chinajack.com
BRHIEEY, BABITEN, USSR,
You will be not informed if the file has been revised.Please set sample as standard.
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